
1

Français p. 12

ATTACH YOUR RECEIPT HERE

Serial Number _ ____________________ Purchase Date _ ___________________________________________________

Rev. 1/12/25

Questions, problems, missing parts? Before returning to your retailer, call our 
customer service department at 1-877-447-4768, 8:00 a.m. – 4:30 p.m. CST, 
Monday – Friday or e-mail customerservice@ghpgroupinc.com.

OPEN CART 
PREP CART

Model #DG82010



2

TABLE OF CONTENTS

Safety Information ........................................................................................................................ 2

Package Contents ........................................................................................................................ 3

Hardware Contents ...................................................................................................................... 4

Preparation ................................................................................................................................... 4

Assembly Instructions .................................................................................................................. 5

Care and Maintenance  ................................................................................................................ 9

Warranty  ...................................................................................................................................... 10

Replacement Parts List  ............................................................................................................... 11

Please read and understand this entire manual before attempting to assemble, operate, or install 
the product. If you have any questions regarding the product, please call our customer service 
department at 1-877-447-4768, 8:00 a.m.- 4:30 p.m. CST, Monday - Friday or e-mail
customerservice@ghpgroupinc.com.

    �Use caution when lifting and moving the unit to avoid a back strain or a back injury.  
Do not move the unit while it is in use.

• �DO NOT operate the unit under overhead construction.
• �Operate the unit on a stable, level, noncombustible surface such as asphalt, concrete,

or solid ground.
• �Use caution when assembling and operating this unit, to avoid cuts and scrapes from edges.
• �DO NOT use this product in a manner other than its intended purpose. It is NOT intended for

commercial use. It is NOT intended to be installed or used in or on a recreational vehicle
and/or boats.

SAFETY INFORMATION	



3

PACKAGE CONTENTS

PART DESCRIPTION QUANTITY
A Tabletop Assembly 1

B Rear Panel 1

C Side Panel 2

D Paper Towel Holder 1

E Left Leg-Front 1

F Left Leg-Rear 1

G Bottom Panel Bracket 2

H Front Panel 1

I Bottom Panel 1

PART DESCRIPTION QUANTITY
J Seasoning Box 1

K Wheel Axle 1

L Wheel 2

M Cart Handle 1

N Garbage Bag Holder 1

O Right Leg-Rear 1

P Bottle Opener 1

Q Right Leg-Front 1

A

H

I

J

K

L

MB

C

D

E

F

G

N

O

P

Q

． 

，可醴!!J
• • .. l
\\

久［

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Completed set by Elle Steffen



4

HARDWARE CONTENTS	

PREPARATION

Before beginning assembly of the product, make sure all parts are present. Compare parts with the 
package contents list and the hardware contents above. If any part is missing or damaged, do not 
attempt to assemble the product. Contact customer service for replacement parts.

�Estimated Assembly Time: 60 minutes with 2 people.

Tools Required for Assembly (not included): Phillips Screwdriver

M6 x 12 
Screw

Qty. 54

M8 Nut

Qty. 2

AA BB CC

M5 x 10 
Screw

Qty. 2



5

ASSEMBLY INSTRUCTIONS

Hardware Used

2. Attach the two bottom panel brackets (G) to
the four legs using 8 M6x12 screws (AA).

M6x12 Screw x 8AA

2

3

Hardware Used

1. Attach the left front leg (E), left rear leg (F),
right rear leg (O), and right front leg (Q) to the
tabletop assembly (A) using 16 M6x12 screws
(AA). Do not tighten the screws yet.

x 16AA M6x12 Screw 

1

A

AAAA

E

O

Q

F

AAAA
G

Hardware Used

M6x12 Screw x 4AA

3. Attach the bottom panel (I) to the two
bottom panel brackets (G) using 4 M6x12
screws (AA). Tighten all screws from steps 1
and 3.

AAAA

G

I

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



0 . .，

6

ASSEMBLY INSTRUCTIONS

Hardware Used

5. Attach the side panels (C) to the legs
using 8 M6x12 screws (AA).

M6x12 Screw x 8AA

4

5

6. Attach the front panel (H) to the front legs
using 4 M6x12 screws (AA). 6

Hardware Used

M6x12 Screw x 4AA

BB M8 Nut x 2

4. Remove the wheel covers. Insert the wheel
axle (K) through the holes in the left legs as
shown. Attach the wheels (L) using one M8
nut (BB) on each side. Reattach the wheel
covers.

BB

K

L

;
`

．

 

｀` 
A戈
沁
戈入

”`
,

AAAA

C

H AAAA

Hardware Used

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



7

ASSEMBLY INSTRUCTIONS

8

9. Attach the seasoning box (J) to the left legs
using 4 M6x12 screws (AA). Attach the paper towel
holder (D) to the left front leg (E) using 2 M6x12
screws (AA).

M6x12 Screw x 6AA

M6x12 Screw x 4AA

7

Hardware Used

9

M5x10 Screw x 2CC

Hardware Used

7. Attach the bottle opener (P) to the right
front leg (Q) using 2 M5x10 screws (CC).

P

CC
Q

B

AAAA

J

AAAA

D

E

8. Attach the rear panel (B) to the rear
legs using 4 M6x12 screws (AA).

Hardware Used

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



8

ASSEMBLY INSTRUCTIONS

Hardware Used

10. Attach the cart handle (M) to the
tabletop assembly (A) using 4 M6x12
screws (AA).

11. Insert the garbage bag holder (N) into the
holes in the right legs.

M6x12 Screw x 4AA

10

11

12. Your prep cart is now ready for use. 12

M

AAAA

A

N

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



9

CARE AND MAINTENANCE

AFTER USE SAFETY AND MAINTENANCE

  WARNING
• Use caution when lifting and moving the unit to avoid strain or injury.

• Store the appliance in a dry, protected location.

  �CAUTION: All care and maintenance procedures are to be performed while the unit is 
completely cooled. 

Hand-wash with hot, soapy water. Rinse and dry thoroughly. 

To clean the inside and outside of the unit, simply use a damp cloth. Spray-washing with a water 
hose is not recommended. Moisture should be wiped away immediately and not allowed to stand 
inside or on top of the unit. 

NEVER apply additional paint to the interior of the unit. If rust is present on the interior of the unit, 
clean it thoroughly with steel wool or an emery cloth and lightly coat the area with cooking oil or 
cooking spray to help minimize recurring rust.

Always put on the protective cover during storage and in between uses.

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



10

WARRANTY

This unit is warranted against broken or damaged parts at the time of purchase. All parts carry a one 
(1) year limited warranty. Paint is warranted to be free of defects for 90 days except for rust, which
may appear after repeated use.

This warranty does not cover damage or issues related to neglect, abuse or modifications to the 
appliance. Repair labor is not covered.

All parts that meet the warranty requirements will be shipped at no charge via the discretion of GHP 
Group Inc. (ground shipments, US Mail or Parcel Post ONLY). Any special handling charges (i.e. 
Second Day, Overnight, etc.) will be the responsibility of the consumer.

All warranty claims apply only to the original purchaser and require a proof of purchase verifying the 
purchase date. Do not return parts to GHP address without first obtaining a return authorization 
number from our customer service department. This service is available by calling toll free 
1-877-447-4768, 8:00 a.m. - 4:30 p.m. CST, Monday - Friday.

Some states do not allow the exclusion or limitation of incidental or consequential damages or 
limitations on how long an implied warranty lasts, so the above limitations or exclusions may not 
apply to you. This warranty gives you specific legal rights, and you may have other rights that vary 
from state to state.

GHP Group Inc.
6440 W. Howard Street
Niles, IL, USA
60714-3302

Item name: Open Cart Prep Cart
Model #: DG82010



11

REPLACEMENT PARTS LIST

For replacement parts, call our customer service department at 1-877-447-4768, 8:00 a.m. - 4:30 
p.m. CST, Monday - Friday or e-mail customerservice@ghpgroupinc.com.

PART DESCRIPTION PART #

A Tabletop Assembly 70-01-150

B Rear Panel

C Side Panel

D Paper Towel Holder

E Left Leg-Front

F Left Leg-Rear

G Bottom Panel Bracket

H Front Panel

I Bottom Panel

PART DESCRIPTION PART #

J Seasoning Box

K Wheel Axle

L Wheel

M Cart Handle

N Garbage Bag Holder

O Right Leg-Rear

P Bottle Opener

Q Right Leg-Front

70-03-151

70-03-152

70-03-153

70-03-154

70-03-155

70-03-156

70-03-157

70-03-158

70-03-159

70-03-160

70-03-161

70-03-162

70-03-163

70-03-164

70-03-165

70-03-166

A

H

I

J

K

L

MB

C

D

E

F

G

N

O

P

Q

R Tabletop Frame
S Tabletop Baffle

T Badge

U Hook

70-03-167

70-03-168

70-03-169

70-03-170

T

S

U

R

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



12

English p. 01

AGRAFEZ VOTRE FACTURE ICI

Numéro de série  _________________   Date d’achat ___________________________________________________

Rev. 1/12/25

Questions, problèmes, pièces manquantes? Avant de retourner l’article au 
détaillant, appelez notre service à la clientèle au 1 877 447-4768, entre 8 h et 16 h 30 
(HNC), du lundi au vendredi, ou écrivez à customerservice@ghpgroupinc.com.

PANIER DE
PRÉPARATION OUVERT

Numéros de modèle : #DG82010



13

TABLE DES MATIÈRES

Sécurité  ........................................................................................................................................ 13

Contenu de l’emballage  ...............................................................................................................  14

Contenu de matériel ...................................................................................................................... 15

Préparation  ................................................................................................................................... 15

Instructions d’assemblage ............................................................................................................  16

Entretien et maintenance  .............................................................................................................  20

Garantie limitée  ............................................................................................................................  21

Liste des pièces de rechange ........................................................................................................ 22

Veuillez lire et comprendre l'intégralité de ce manuel avant de tenter d'assembler, d'utiliser ou 
d'installer le produit. Si vous avez des questions concernant le produit, veuillez appeler notre 
service à la clientèle au 1-877-447-4768, de 8 h 00 à 16 h 30 HNC, du lundi au vendredi, ou par 
courriel à customerservice@ghpgroupinc.com.

    Faites attention lorsque vous soulevez et déplacez l'appareil pour éviter une foulure ou une 
blessure au dos. Ne déplacez pas l'unité pendant qu'elle est en cours d'utilisation.

•  NE PAS FAIRE fonctionner l'unité en construction aérienne.
•  Faites fonctionner l'unité sur une surface stable, plane et incombustible telle que de 

l'asphalte, du béton ou un terrain ferme.

•  Soyez prudent lors de l'assemblage et de l'utilisation de cette unité pour éviter les coupures 
et les éraflures des bords.

•  NE PAS UTILISER ce produit d'une manière autre que son but prévu. Il n'est PAS destiné à 
un usage commercial. Il n'est PAS destiné à être installé ou utilisé dans ou sur un véhicule 
récréatif et/ou un bateau.

	



14

CONTENU DE L'EMBALLAGE

PIÈCE DESCRIPTION QUANTITÉ
A Ensemble de table 1

B Panneau arrière 1

C Panneau latéral 2

D Porte-serviettes en papier 1

E Pied gauche-avant 1

F Pied gauche-arrière 1

G Support de panneau inférieur 2

H Panneau avant 1

I Panneau inférieur 1

PIÈCE DESCRIPTION QUANTITÉ
J Boîte d'assaisonnement 1

K Essieu de roue 1

L Roue 2

M Poignée de panier 1

N Porte-sac à ordures 1

O Pied droit-arrière 1

P Ouvre-bouteille 1

Q Pied droit-avant 1

A

H

I

J

K

L

MB

C

D

E

F

G

N

O

P

Q

． 

，可醴!!J
• • .. l
\\

久［

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Completed set by Elle Steffen



15

	

PRÉPARATION

Avant de commencer l'assemblage du produit, assurez-vous que toutes les pièces sont 
présentes. Comparez les pièces avec la liste du contenu de l’emballage et le contenu de matériel 
ci-dessus. Si une pièce est manquante ou endommagée, ne tentez pas d'assembler le produit.
Contactez le service à la clientèle pour les pièces de rechange.

 Temps d'assemblage estimé : 60 minutes avec 2 personnes.

Outils requis pour l'assemblage (non inclus) : Tournevis cruciforme

Vis M6 x 12 Écrou M8

Quantité : 2

AA BB CC

Vis M5 x 10 

Quantité : 54 Quantité : 2



16

INSTRUCTIONS D’ASSEMBLAGE

Matériel utilisé

2. Attachez les deux supports de panneau
inférieur (G) aux quatre pieds à l'aide de 8 vis
M6x12 (AA).

Vis M6x12 x 8AA

2

3

Matériel utilisé

1. Attachez le pied avant gauche (E), le pied
arrière gauche (F), le pied arrière droit (O) et le
pied avant droit (Q) à l'ensemble de table (A) à
l'aide de 16 vis M6x12 (AA). Ne serrez pas
encore les vis.

x 16AA Vis M6x12 

1

A

AAAA

E

O

Q

F

AAAA
G

Matériel utilisé

Vis M6x12 x 4AA

3. Attachez le panneau inférieur (I) aux deux
supports de panneau inférieur (G) à l'aide de
4 vis M6x12 (AA). Serrez toutes les vis des
étapes 1 et 3.

AAAA

G

I

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



0 . .，

17

INSTRUCTIONS D’ASSEMBLAGE

Matériel utilisé

5. Attachez les panneaux latéraux (C)
aux pieds à l'aide de 8 vis M6x12 (AA).

Vis M6x12 x 8AA

4

5

6. Attachez le panneau avant (H) aux pieds
avant à l'aide de 4 vis M6x12 (AA). 6

Matériel utilisé

Vis M6x12 x 4AA

BB Écrou M8 x 2

4. Retirez les enjoliveurs. Insérez l'essieu de
roue (K) à travers les trous dans les pieds
gauches, comme indiqué. Fixez les roues (L)
de chaque côté à l'aide d'un écrou M8 (BB).
Rattachez les enjoliveurs.

BB

K

L

;
`

．

｀` 
A戈
沁
戈入

”`
,

AAAA

C

H AAAA

Matériel utilisé

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



18

INSTRUCTIONS D’ASSEMBLAGE

8

Vis M6x12 x 6AA

Vis M6x12 x 4AA

7

Matériel utilisé

9

x 2CC Vis M5x10 

Matériel utilisé

7. Attachez l'ouvre-bouteille (P) au pied
avant droit (Q) à l'aide de 2 vis M5x10
(CC).

P

CC
Q

B

AAAA

J

AAAA

D

E

8. Attachez le panneau arrière (B) aux
pieds arrière à l'aide de 4 vis M6x12
(AA).

9. Attachez la boîte d'assaisonnement (J) aux pieds
gauches à l'aide de 4 vis M6x12 (AA). Fixez le
porte-serviettes en papier (D) au pied avant gauche
(E) à l'aide de 2 vis M6x12 (AA).

Matériel utilisé

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



19

INSTRUCTIONS D’ASSEMBLAGE

Matériel utilisé

10. Attachez la poignée du chariot
(M) à l'ensemble de table (A) à l'aide
de 4 vis M6x12 (AA).

11. Insérez le porte-sac à ordures (N) dans
les trous dans les pieds droits.

Vis M6x12 x 4AA

10

11

12. Votre panier de préparation est
maintenant prêt à l'emploi.

12

M

AAAA

A

N

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



20

ENTRETIEN 

SÉCURITÉ ET ENTRETIEN APRÈS-UTILISATION 

AVERTISSEMENT
• Faites attention lorsque vous soulevez et déplacez l'appareil pour éviter les foulures ou les blessures.

• Entreposez l'appareil dans un endroit sec et protégé.

ATTENTION : Toutes les procédures d'entretien doivent être effectuées pendant que 
l'unité est complètement refroidie.

Lavez l’unité à la main à l'eau chaude savonneuse. Rincez et séchez abondamment. 

Pour nettoyer l'intérieur et l'extérieur de l'appareil, utilisez simplement un chiffon humide. Le 
lavage par pulvérisation avec un tuyau d'eau n'est pas recommandé. L'humidité doit être 
essuyée immédiatement et ne doit pas rester dans ou sur l'appareil. 

N'appliquez JAMAIS de peinture supplémentaire à l'intérieur de l'appareil. Si de la rouille est 
présente à l'intérieur de l'unité, nettoyez-la soigneusement avec de la laine d'acier ou un chiffon 
émeri et enrobez légèrement la zone d'huile de cuisson ou d’aérosol de cuisson pour aider à 
minimiser la rouille récurrente

Mettez toujours la housse de protection lorsque l’appareil est entreposé et entre les utilisations.

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen



21

GARANTIE LIMITÉE

Cette unité est garantie contre les pièces cassées ou endommagées au moment de l'achat. Toutes 
les pièces sont sous garantie limitée d'un (1) an. Il est garanti que la peinture est exempte de défauts 
pendant 90 jours, à l'exception de la rouille, qui peut apparaître après une utilisation répétée.

Cette garantie ne couvre pas les dommages ou les problèmes liés à la négligence, aux abus ou aux 
modifications de l'appareil. Le travail de réparation n'est pas couvert par la garantie.

Toutes les pièces qui répondent aux exigences de la garantie seront expédiées sans frais à la 
discrétion de GHP Group Inc. (envois terrestres, courrier américain (US Mail) ou colis postal 
UNIQUEMENT). Tous les frais de manutention spéciaux (c.-à-d. livraison le jour même ou le 
lendemain, etc.) seront à la charge du consommateur.

Toutes les réclamations de garantie s'appliquent uniquement à l'acheteur d'origine et nécessitent 
une preuve d'achat vérifiant la date d'achat. Ne retournez pas de pièces à l'adresse GHP sans avoir 
d'abord obtenu un numéro d'autorisation de retour de notre service à la clientèle. Ce service est 
disponible en appelant le numéro sans frais.
1-877-447-4768, 8 h 00 - 16 h 30 HNC, du lundi au vendredi.

Certains États n'autorisent pas l'exclusion ou la limitation des dommages accessoires ou 
consécutifs ou des limitations sur la durée d'une garantie implicite, de sorte que les limitations ou 
exclusions ci-dessus peuvent ne pas s'appliquer à vous. Cette garantie vous donne des droits 
légaux spécifiques, et vous pouvez avoir d'autres droits qui varient d'un État à l'autre.

GHP Group Inc.
6440, W. Howard Street
Niles, IL, États-Unis
60714-3302

Nom de l'article : Panier de préparation ouvert
Numéro de modèle : DG82010



22

LISTE DES PIÈCES DE RECHANGE

Pour obtenir des pièces de rechange, veuillez appeler notre service à la clientèle au 1 877 
447-4768, entre 8 h et 16 h 30 (HNC), du lundi au vendredi.

PIÈCE DESCRIPTION NO DE PIÈCE
A Ensemble de table 70-01-150

B Panneau arrière

C Panneau latéral

D Porte-serviettes en papier

E Pied gauche-avant

F Pied gauche-arrière

G Support de panneau inférieur

H Panneau avant

I Panneau inférieur

PIÈCE DESCRIPTION NO DE PIÈCE

J Boîte d'assaisonnement

K Essieu de roue

L Roue

M Poignée de panier

N Porte-sac à ordures

O Pied droit-arrière

P Ouvre-bouteille

Q Pied droit-avant

70-03-151

70-03-152

70-03-153

70-03-154

70-03-155

70-03-156

70-03-157

70-03-158

70-03-159

70-03-160

70-03-161

70-03-162

70-03-163

70-03-164

70-03-165

70-03-166

A

H

I

J

K

L

MB

C

D

E

F

G

N

O

P

Q

R Cadre de table

S Déflecteur de table

T Insigne

U Crochet

70-03-167

70-03-168

70-03-169

70-03-170

T

S

U

R

Elle Steffen
Sticky Note
Marked set by Elle Steffen

Elle Steffen
Sticky Note
Marked set by Elle Steffen




